OFFICIAL STATEMENT DATED MAY 22, 2019

NEW ISSUE - Book-Entry-Only Ratings: Moody’s: “Aa3”
S&P: “AA”
Fitch: “AA”

(See “OTHER RELEVANT INFORMATION - Ratings”)

Interest on the Bonds will be included in gross income for federal income tax purposes. See“TAX MATTERS”
n this document.

CITY OF AUSTIN, TEXAS
(Travis, Williamson and Hays Counties)
$464,540,000
Electric Utility System Revenue Bonds, Taxable Series 2019A

Dated: Date of Initial Delivery Due: As shown on the inside cover page

The bonds offered in this document are the $464,540,000 City of Austin, Texas Electric Utility System Revenue
Bonds, Taxable Series 2019A (the “Bonds”). The Bonds represent the sixteenth series of “Parity Electric Utility Obligations”
[...]
with a surface of 900 acres. The City owns Tom Miller Dam and has leased it to LCRA through December 31, 2050. The
other Highland Lakes system dams are owned by LCRA.

37



1987 — 3,399,000 Acre-Feet

The combined storage capacity of the six lakes is around 3,300,000 acre-feet of water, or more than a trillion gallons.
Approximately 800,000 acre-feet of this capacity is reserved for flood control. Of the six dams on the Colorado River,
two form major impounding reservoirs for the control of flood water; however, Mansfield Dam is the only designated
flood control structure. The combined storage capacity of Lakes Travis and Buchanan, the two major water supply storage
reservoirs upstream of the City and managed by LCRA, is approximately 2 million acre-feet.

The City also constructed Longhorn Dam on the Colorado River, just downstream of Lady Bird Lake and Decker Dam
on Decker Creek, a tributary of the Colorado River that joins the river downstream of Longhorn Dam. Lady Bird Lake,
which has a permitted capacity of approximately 3,500 acre-feet, is created by Longhorn Dam. Decker Dam creates Lake
Walter E. Long, which has a permitted capacity of approximately 34,000 acre-feet.

United States Geological Survey (“USGS”) records at Austin gauging station No. 08158000 show the following flows for
the water year (October 1 through September 30)*:
1997 — 3,013,512 Acre-Feet

2007 — 2,156,000 Acre-Feet 2017 =739,900 Acre-Feet

1988 — 834,000 Acre-Feet
1989 — 667,900 Acre-Feet
1990 — 692,300 Acre-Feet
1991 — 829,700 Acre-Feet

1992 — 5,419,000 Acre-Feet

1993 — 978,000 Acre-Feet
1994 — 708,200 Acre-Feet
1995 — 896,700 Acre-Feet

1998 — 1,313,831 Acre-Feet
1999 — 803,240 Acre-Feet
2000 — 627,370 Acre-Feet
2001 — 1,371,435 Acre-Feet
2002 — 1,674,985 Acre-Feet
2003 — 1,017,294 Acre-Feet
2004 — 928,065 Acre-Feet
2005 - 1,077,031 Acre-Feet

2008 — 623,200 Acre-Feet
2009 — 584,800 Acre-Feet
2010 — 798,500 Acre-Feet
2011 — 670,000 Acre-Feet
2012 — 212,800 Acre-Feet
2013 — 210,600 Acre-Feet
2014 — 219,200 Acre-Feet
2015 — 201,700 Acre-Feet

2018 277,600 Acre-Feet

1996 — 758,300 Acre-Feet

2006 — 553,200 Acre-Feet 2016 — 1,478,341 Acre-Feet

* Data from 1987 to 2018 is referenced from USGS Water-Year Summary Statistics.

Using the last thirty-two years from 1987-2018, the average flow was 1,133,900 acre-feet per year. As a result of drought
conditions, the flows in water years 2012 through 2015 were lower, in accordance with TCEQ approval, due to LCRA
cutting off most Highland Lakes interruptible stored water releases for agricultural irrigation operations. Water year 2018
also experienced dry conditions and LCRA implemented a partial curtailment for downstream agricultural releases towards
the latter part of the year). The gauging station referenced above is located on the Colorado River downstream of Longhorn
Dam and downstream of the City’s intakes.

Water Rights

The City holds independent rights to impound, divert and use the waters of the Colorado River and its tributaries, and
additional rights to such water pursuant to agreements with LCRA.

The City’s independent water rights have been adjudicated before the TCEQ in accordance with the Water Rights
Adjudication Act, Texas Water Code, Section 11.301, et seq. The City’s rights, as determined by the TCEQ), are set forth
in the Final Determination of all claims of Water Rights in the Lower Colorado River Segment of the Colorado River
Basin issued by the TCEQ on July 29, 1985. Both the City and LCRA appealed the Final Determination, seeking additional
rights and contesting the rights awarded to each other, in a proceeding styled In Re: The Exceptions of the Lower Colorado River
Authority and the City of Austin to the Adjudication of Water Rights in the Lower Colorado River Segment of the Colorado River Basin,
Cause No. 115,414-A-1 in the District Court of Bell County, Texas, 264th Judicial District (“Cause No. 115,414-A-1).
The City and LCRA entered into a Comprehensive Water Settlement Agreement (the “Settlement Agreement”) in
settlement of Cause No. 115,414-A-1 on December 10, 1987. The Settlement Agreement generally improves the
independent water rights of both the City and LCRA. Such rights for the City include: the rights to maintain Tom Miller
Dam and Lake Austin, Longhorn Dam and Lady Bird Lake, and Decker Dam and Lake Walter E. Long; the right to divert
and use 272,403 run of the river acre-feet of water per year from Lake Austin and Lady Bird Lake for municipal purposes;
the right to divert and circulate an unlimited amount of water per year from Lady Bird Lake for industrial purposes so
long as consumptive use does not exceed 24,000 acre-feet per year; the right to divert and circulate water from Lake Walter
E. Long for industrial (cooling) purposes so long as consumptive use does not exceed 16,156 acre-feet per year; and the
right to divert and use water through Tom Miller Dam for the generation of hydroelectric power. LCRA’s independent
water rights, as determined by the TCEQ), include the rights to maintain Lakes Travis and Buchanan and to divert and use
water therefrom. Pursuant to the Settlement Agreement and the final judgment in Cause No. 115,414-A-1, certain other

38



pending water-related disputes between the City and LCRA were settled. LCRA was granted an option to acquite up to a
50% undivided interest in the City’s proposed Berl L. Handcox, Sr. Water Treatment Plant known as “Handcox WTP”
(formerly Water Treatment Plant No. 4 or WTP No. 4) discussed under “Water Treatment Plants” below ). The District
Court issued a final judgment consistent with the Settlement Agreement. Certificates of Adjudication have been issued by
the TCEQ.

Pursuant to previous agreements between the City and LCRA, LCRA has agreed to supply the City additional water from
storage in Lakes Travis and Buchanan, and other sources. The City also has leased Tom Miller Dam, and the City’s right
to divert and use water for the generation of hydroelectric power through Tom Miller Dam, to LCRA. The Settlement
Agreement provided for the City to receive water from Lake Travis for Handcox WTP, and for additional water for
municipal and other purposes of use downstream of Lake Travis.

The City and LCRA executed the First Amendment to the Settlement Agreement (the “First Amendment”) on
October 7, 1999. This First Amendment extends the existing Settlement Agreement through the year 2050, and gives the
City an assured water supply throughout its term by providing additional water from the Highland Lakes system, a chain
of lakes formed on the Colorado River that includes Lake Travis, Lake Austin and Lady Bird Lake, and other sources.
Additionally, the First Amendment includes an option for the City to renew the Settlement Agreement through the year
2100. The City paid a discounted amount of $100.0 million to LCRA as part of the First Amendment contract provisions.
The $100.0 million payment to LCRA included compensation for the following terms: (a) pre-paid reservation fee for an
additional 75,000 firm acre-feet of water supply, which increased the City’s total water supply from 250,000 firm acre-feet
to 325,000 firm acre-feet per year for the additional 50-year period, with an option to renew for another additional 50-year
period; and (b) pre-paid water use charges that would be paid by the City for water use above 150,000 firm acre-feet up to
201,000 firm acre-feet.

Under the terms of the First Amendment, the Water and Wastewater System will begin annual payments to LCRA for raw
water diverted in excess of 150,000 acre-feet once the Water and Wastewater System’s average annual diversions for two
consecutive years exceed 201,000 acre-feet, which is unlikely to occur prior to 2040 . The First Amendment also has
numerous other provisions that benefit the City. Also, a legal issue regarding the building of Handcox WTP (formerly
WTP No. 4) was settled. LCRA’s option to acquire up to 50% of the Handcox WTP lapsed on January 1, 2000. All
sections of the 1987 Settlement Agreement related to Handcox WTP were deleted as part of the First Amendment. The
First Amendment provides for mutual release of the City and LCRA from any claims or causes of action relating to the
delayed construction of Handcox WTP.

Water Treatment Plants

Austin Water has three water treatment plants (Davis, Ullrich, and Handcox WTP), which have a combined rated capacity
of 335 million gallons per day (“mgd”). These water treatment plants have a combined clear well storage capacity of 45
million gallons on site.

Austin Watet’s water distribution system includes approximately 3,807 miles of water mains of varying diameters, 31 major
storage facilities with a storage capacity of approximately 170 million gallons, 27,405 City maintained fire hydrants, and 21
major pump stations.

The City receives its water supply from the Colorado River through the three water treatment plants. The Davis Water
Treatment Plant and the Ullrich Water Treatment Plant both draw water from Lake Austin. Handcox WTP draws water
from Lake Ttravis.

The Davis Water Treatment Plant, located at Mount Bonnell Road and West 35th Street, has a rated capacity of 118 mgd.
The plant is of conventional design, with rapid mix basins, flocculation basins, sedimentation basins, gravity filters,
clearwell storage, raw water, system chlorine disinfection, and finished water pumping stations. The plant was constructed
in 1954 and expanded in 1963, 1975 and 1986. The Ullrich Water Treatment Plant, located on a site south of Red Bud
Trail and Forest View Drive, has a rated capacity of 167 mgd. The existing plant facilities consist of an intake and raw
water pumping station, raw water transmission main, seven upflow-solids contact clarifiers, eighteen filters, chlorine
disinfection, clearwell reservoirs, high service and medium service pumping stations, and sludge handling facilities. A 67
mgd upgrade to the Ullrich Plant was completed in 2006. This expansion increased the rated capacity of the plant from
100 mgd to 167 mgd.

39



Handcox WTP began delivering potable water in November 2014. Located in northwest Austin, Handcox WTP draws
its water from Lake Travis. The construction of Handcox WTP added an initial capacity of 50 mgd with expansion
capability up to 300 mgd with future phases to meet projected needs. Funding for the construction of Handcox WTP
came from a combination of cash transferred from the operating fund and Commercial Paper Obligations.

Water Use Management Plans, Austin’s Integrated Water Resource Plan, and LCRA Water Management Plans

Austin Water has both a water conservation plan and a drought contingency plan, as required in Texas for large municipal
water suppliers. The City’s Water Conservation Plan details incentive programs, educational efforts and regulations
designed to reduce both peak and average day water use. The City’s Drought Contingency Plan (“DCP”) outlines the
City’s response to emergency demand or supply conditions. In addition to year-round prohibitions against water waste
and a mandatory watering schedule that allows for outdoor irrigation with automatic sprinkler systems of no more than
once per week, the plan calls for more restrictive stages if combined storage levels in the Highland Lakes fall below certain
levels, or if daily pumpage exceeds limits established by Austin Water’s Director. Watering times and days are further
limited, and restrictions are placed on discretionary water uses such as ornamental fountains and vehicle washing. Water
use restrictions are codified in the City Code, Chapter 6-4. Through these strategies, the Water and Wastewater Ultility is
striving to continue strengthening conservation efforts while also protecting the City’s urban landscape and tree canopy.

For the majority of time from September 2011 through May 2016 the City was in Stage 2 watering restrictions, which
resulted in lower than forecasted Gross Revenues in fiscal years 2012 through 2014. Among other measures, Stage 2
watering restrictions limit lawn watering to no more than one day per week. In accordance with the DCP, Stage 2
implementation was triggered in response to the combined storage of water supply in Lakes Travis and Buchanan dropping
to 900,000 acre-feet in late summer 2011. Water use restrictions achieved their intended effect, as water use has declined
significantly during their imposition; however, water use declined more than forecasted by the Water and Wastewater
Utility for fiscal years 2012 through 2014. Significant rainfall in 2015 increased the combined storage of Lakes Travis and
Buchanan to 2.04 million acre feet as of May 2016. After extensive outreach and community input, the City implemented
a modified conservation stage on May 18, 2016. Under the new conservation stage restrictions, customers are permitted
to water their landscapes twice-per-week with hose end sprinklers and once-per-week with automatic irrigation systems.
See “COMBINED WATER AND WASTEWATER SYSTEM INFORMATION — Water and Wastewater Rates” in this
document.

Inclining block rates, implemented April 1, 1994, are designed to promote water conservation by single family residential
customers. Seasonal rates implemented in 2000 for commercial and multifamily customers are also designed to promote
water conservation. Also see “COMBINED WATER AND WASTEWATER SYSTEM INFORMATION — Water
Reuse Facilities” in this document.

Additionally, in November 2018, the City Council adopted the Water Forward Plan (the “Water Forward Plan”), the City’s
100-year integrated water resource plan, intended to ensure a diversified, sustainable, and resilient water future. The Water
Forward Plan’s strategies include increased water conservation, use alternative water sources (for example, use of rainwater
harvesting, greywater reuse, and air conditioner condensate reuse, among other strategies), increased reclaimed water reuse,
aquifer storage and recovery and others.

The City has senior water rights and also firm water supply agreements with the LCRA that provide the City with firm
water supplies of up to 325,000 acre-feet per year. LCRA’s operations and management of the water stored in Lakes
Travis and Buchanan, the region’s major water supply reservoirs, is guided by the LCRA Water Management Plan
(“WMP”), a document approved by the TCEQ. In November 2015, TCEQ approved an updated WMP that will govern
LCRA’s operation and management of the lakes during the 2016 crop irrigation season, which began in March 2016.
LCRA supplies water to firm customers like the City, industries, power plants and other cities. Also, when interruptible
water is available, in accordance with LCRA’s WMP, LCRA also supplies interruptible water to downstream agricultural
irrigation operations in the lower three counties in the lower Colorado River Basin. The updated LCRA WMP better
protects the water supply for firm customers, including the City, and allows LCRA to more quickly adapt its operations as
drought conditions change. Revisions include incorporating procedures for curtailing interruptible water such that
combined storage in Lakes Travis and Buchanan is maintained above 600,000 acre-feet through a repeat of historic drought
conditions through 2013. The revised plan also incorporates a three-tier regime that considers inflows, current storage,
and modeled future storage conditions in determining water availability given to interruptible agricultural customers.
Additionally, availability of interruptible stored water will be determined separately for each of the two crop seasons, rather
than having the determination made once for both crop seasons, as was the case in the previous WMP. The revised WMP

40



also places volumetric limits on the amount of interruptible stored water to be made available for use. City representatives
worked diligently through the critical LCRA WMP revision process to proactively ensure reservoir management of Lakes
Travis and Buchanan is consistent with the City’s firm water interests and with LCRA’s lake permit duties and firm